
ROYAL GOVERNMENT OF CAMBODIA 

MINISTRY OF INDUSTRY AND HANDICRAFTS 
AND 

MINISTRY OF PUBLIC WORKS AND TRANSPORT 

TA 8982-CAM 

PROVINCIAL WATER SUPPLY AND SANITATION 

Financed through 
Asian Development Bank (ADB)  

and Agence Française de Développement (AFD) 

DRAFT FINAL REPORT 

February 2017 

Fraser Thomas Partners 
of New Zealand 

in association 
with 

CamConsult Ltd 
of Cambodia 

Provincial Water Supply and Sanitation Project (RRP CAM 48158)

http://www.adb.org/Documents/RRPs/?id=48158-002-3


 
 

Appendix 1 
Preliminary Engineering Design Report – 

Battambang Water Supply Subproject  



 

 

 
 

 

Appendix H1 Preliminary 
Engineering Design 

Report - Battambang 
Water Supply Subproject 
[...]
 Advantages Disadvantages 

Site 1 - Close to the existing WTP and 
waterworks office 

- Easy in terms of connection to the 
power source to run the pump 

- Less cost on power connection 
- Easy in terms of maintenance and 

security 

 

- Far away from the new WTP site -about 
6km 

- Higher investment on the raw water 
transmission pipe installation 

- Higher operation cost for the pump 
- Potential polluted water source from the 

domestic wastewater and solid waste in 
the downtown area, and downstream of a 
local market 

- Land acquisition is needed in the 
downtown area (expensive) 

Site 2 - Located upstream of the town, less 
community settlement 

- Lower risk of pollution from both solid 
and wastewater 

- 1.2 km shorter length than Site 1 to 
the new WTP 

- More study required on the power source 
connection 

- Higher cost for power connection 
- No available land 

Site 3 - Located upstream of the town, less 
community settlements 

- Lower risk of pollution, both solid and 
wastewater 

- 1 km shorter length than Site 1 to the 
new WTP 

- More stable river bank than Site 1 
and 2 

- Available public land confirmed by 
waterworks 

- More study required on the power source 
connection 

- High cost for power connection 
 

 

51. Based on field observations and engineering assessment, Option 3 was selected, 
approximately 3km upstream from the JICA Phase II intake in Kampong Seima village of 
Sangkat Vaot Kor. The intake structure will provide enough space for elecro-mechanical 
equipment to meet the full capacity for year 2040, but initially only equipment to meet year 
2025 will be installed. Additional pumps and controls will be installed later to meet the capacity 
required for year 2040. 



Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 36 

 

Figure 9.  Proposed intake locations 

 
Source: Obtained from BTB’s Waterworks 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 37 

 

Figure 10.  Selected Intake location 

 
(Source: “Preparatory Survey on the Project on Additional New Water Treatment Plants for Kampong Cham and 
Battambang Waterworks in the Kingdom of Cambodia, March 2013, JICA”) 

 

6.3.2 Type of intake 
 

52. Different types of intakes have been considered, including an intake tower and riverbank side 
intake. As the river on which the intake will be constructed is relatively narrow and will be used 
for boat traffic, the intake tower cannot be considered and the side intake type is 
recommended.  

53. Key design considerations are the stability of the river bank, and positioning the intake pipe 
below the dry season water level to avoid floating debris.  

54. This intake facility will deliver raw water towards the west, about 5km along an existing road to 
the proposed WTP (shown as WTP 2 on Figure 9. ). 

 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 38 

 

 
55. Based on records13, the Sangker river high-water level (HWL) is 15.57m, and the low water 

level (LWL) is 4.81m above mean sea level. 

56. The raw water pumping mains for 2025 and for 2040 are proposed as two separate parallel 
pipes to meet demands at those design years. 

 

6.4 Water Treatment Plant  
6.4.1 WTP site location 
 
57. At an early stage of the project the Battambang Waterworks indicated a potential new water 

treatment plant site about 2.2km from the downtown area near NR#57, as shown in Figure 11. 
However, after the CDIA study team completed field observations and requested supporting 
documents, the Battambang Waterworks indicated that this parcel of land was no longer 
available, and proposed a new site 2km further southwest. 

This second proposed WTP site is located about 200m from the National Road #57, 4km from 
the town center, as shown in Figure 12. According to the available public land records from 
Battambang DIH inventory (land title No.02030802-1278), this site has an area of 2.4ha in 
Chrabkrosaing village, Vaot Kor commune.  

 

                                                      
13 “Preparatory Survey on the Project on Additional New Water Treatment Plants for Kampong Cham 
and Battambang Waterworks in the Kingdom of Cambodia, March 2013, JICA” 



Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 39 

 

Figure 11.  Initial proposed location for the new WTP, since discarded 

 

Initial rejected 
WTP site 



Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 40 

 

Figure 12.  Selected WTP site location 

 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 41 

 

6.4.2 Water quality analysis & process selection 
 

58. Based on the National Drinking Water Standard of Cambodia 2015, there are 27 parameters 
to be treated for urban water supply as shown in Table 23. The Battambang Waterworks have 
conducted water quality monitoring from both the Sangker River water source and treated 
water from the distribution network. Table 24. shows the results of monthly water quality 
monitoring from the Sangker River source, and from treated water from the WTP. 

Table 23.  Drinking Water Quality Standard of Cambodia 
No. Parameter Unit Maximum value

A Micro-organism   
1 E-coli MPN/100ml 0 

B Chemical   
2 Aluminum (Al) mg/l 0.2 
3 Ammonia (NH3) mg/l 1.5 
4 Arsenic (As) mg/l 0.05 
5 Barium (Ba) mg/l 0.7 
6 Cadmium (Cd) mg/l 0.003 
7 Chloride (Cl-) mg/l 250 
8 Residue chlorine  mg/l 0.1-1.0 
9 Chromium (Cr) mg/l 0.05 

10 Copper (Cu) mg/l 1 
11 Fluoride (F) mg/l 1.5 
12 Total Hardness (CaCO3) mg/l 300 
13 Iron (Fe) mg/l 0.3 
14 Lead (Pb) mg/l 0.01 
15 Manganese (Mn) mg/l 0.1 
16 Mercury (Hg) mg/l 0,001 
17 Nitrate (NO3) mg/l 50 
18 Nitrite (NO2) mg/l 3 
19 Sodium (Na) mg/l 250 
20 Sulphate (PO4) mg/l 250 
21 Zinc (Zn) mg/l 3 

C Physical   
22 Color TCU 5 
23 pH  6.5-8.5 
24 Total Dissolved Solid (TDS) mg/l 800 
25 Conductivity NCU 5 
26 Taste  Acceptable 
27 Odor  Acceptable 

Source: Potable Water Quality Standards of Cambodia, MIH, Sept. 2015 

 
  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 42 

 

Table 24.  Water Quality Monitoring  

No Parameter Unit PWQS of 
Cambodia 

WHO 
guideline 
values, 

2011 

Results 
29/01/2016 

Results 
28/04/2016 

Raw 
water 

Treated 
water 

Raw 
water 

Treated 
water 

1 Color TCU 5 15 232 1 186 1 

2 Turbidity NTU 5 5 147 2.4 40 1 

 Residual chlorine mg/l 0.2-0.5   0.96  0.95 

3 pH  6.5-8.5 6.5-8.5 7.94 7.84 8.27 7.72 

4 Total dissolved solids mg/l 800 1000 119 124 174 176.5 

5 Manganese (Mn) mg/l 0.1 0.01 0 0.07 0.06 0.05 

6 Zinc (Zn) mg/l 3 3 1.02 1.39   

7 Sulfate (SO4) mg/l 250 250 4 6   

8 Copper (Cu) mg/l 1 2 0 0.004   

9 Hydrogen Sulfide (H2S) mg/l 0.05  0.074 0.034   

10 Hardness mg/l 300  100 100   

11 Aluminum (Al) mg/l 0.2/ 0.2 0.03 0.04   

12 Chloride (Cl) mg/l 250 250 10.14 13.9 52 55.52 

13 Iron (Fe) mg/l 0.3 0.3 1.28 0.12 0.635 0.07 

14 Ammonia (NH3-N) mg/L 1.5 1.5 0 0 0.06 0.01 

15 E. Coli MPN/100ml 0 0  0 580 0 

16 Total Coliform MPN/100ml 0 0  0 820 0 

17 Alkalinity (as CaCo3) mg/l   106 104 163.6 157 

18 Conductivity μs/cm   238 247 348 353 

19 Organic Carbons mg/l   6.6 5.7 10.49 8.73 

Note: PWQS – Potable Water Quality Standards of Cambodia, MIH, Sept. 2015 
Source : Battambang Waterworks, June 2016 

 

60. The data in Table 24. indicates that turbidity, color, iron, and E.Coli are well treated by the 
existing conventional treatment plant and the results meet both the National and WHO 
drinking water standards. The chemical parameters in the raw water can be removed by the 
conventional treatment process - coagulation/sedimentation to remove turbidity, color and 
iron; rapid sand filtration with air/water backwash, and chlorination are used to oxidize 
hydrogen sulfide and disinfect bacteria. Chlorine is also beneficial for the distribution system: 
the residual chlorine protects the water against bacterial pollution from leaking pipes up to the 
distribution tap. 

61. Based on the JICA Phase II water quality results, toxic substances such as heavy metals and 
cyanide were either not reported or below the water quality limits, and the Sangker River 
water was considered safe for the raw water source to JICA's Phase II WTP. It is also 
considered safe for the proposed new WTP and system.  

62. Thus the conventional treatment process (coagulation – flocculation - sedimentation - rapid 
sand filtration – chlorination – clear water storage), the same as the process used in the vast 
majority of plants in Cambodia, is deemed most appropriate and this was agreed by the 
MIH/DIH. The conventional treatment process is also widely utilized in Laos and Vietnam and 
is relatively simple to operate and maintain. 

63. Sodium hypochlorite powder is selected for disinfection as it is available locally, and safer to 
handle than chlorine gas.   

64. The proposed treatment process includes the drying beds for treatment of sludge.  

65. The proposed WTP system will distribute the water from the clear water reservoir to the 
cusumers from the WTP booster pump station located at the WTP site. 

 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 43 

 

6.4.3 WTP process design criteria 
66. For economic and operational reasons, the WTP will initially be installed for 2025 capacity 

only, and space will be reserved for additional units to meet 2040 water demand. 

67. The design criteria for the WTP are presented in the table below and a basic process diagram 
shown in the following figure: 

Table 25.  Design criteria for WTP preliminary design 
Facility Component

Design capacity 50,000 m3/h 

Running time 24 hours per day 

Receiving Well Retention Time: T=2.8 min in dry season (T≥1.5 min) 

Rapid Mixing Tank Retention Time: T=2 min (2 <T< 5 min) 

Flocculation Tank Contact Time: 30 min 

Sedimentation Tank Horizontal-Flow Sedimentation Basin 

Surface Loading: Q/A=20.0 mm/min (15-30 mm/min)  

Mean Velocity: V=0.14 m/min (below 0.40 m/min) 

Rapid Sand Filter Filtration Speed: V=5 m/hr  

Maximum filtration speed (N-1): 10m/h 

Backwash Method: Simultaneous Backwash Method by Air and Water

Backwash Backwash pumps and blowers 

Chlorination Sodium hypochlorite powder 

Contact time: 30 min 

Treatment rate: 5 mg/l 

Clearwater Reservoir Retention Time: T= 3 hours 

Sludge Drying Bed (Lagoon) Sludge quantity production: To be determined 

Chemical Feeding Facility Alum: To be determined 

Lime: To be determined 

 
Figure 13.  WTP Process diagram 

 

6.5 Distribution Network 
6.5.1 Network Philosophy 
68. Piped water supply shall be installed along roads in populated areas and areas where there is 

a potential for further housing development. The pipe distribution network is designed to 
supply the proposed extended service areas and also to complement the existing service 
areas during the period 2019 to 2040.  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 44 

 

69. Two options for the distribution network have been modelled and analysed:  

Option 1 uses a booster pump at the clearwater reservoir within the WTP grounds and two 
elevated water towers within the service areas to maintain pressure during peak hour and 
emergency water needs, see Figure 14.   

Option 2 uses only a booster pump from the clearwater reservoir, see Figure 15. Treated 
water from the WTP will be pumped directly to the consumers without intermediate elevated 
water towers. This will minimize the land acquisition required for the elevated water towers.  

Figure 14.  Network arrangements Option 1: booster pump with water tower  

 

Figure 15.  Network arrangements Option 2: booster pump only  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 45 

 

 

  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Design Criteria 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 46 

 

6.5.2 Hourly peak factor 
70. The proposed expanded coverage areas are towards the outer suburbs of Battambang. In 

general, the value of the hourly peak factor is related to number of water consumers or 
amount of total water demand, the larger the number of consumers or larger water demand 
giving a smaller hourly peak factor. An hourly peak factor in the range 1.5-3.0 is typically used 
on urban water supply projects. In the document from JICA Phase II14, the peak hourly factor 
was determined by the following equation and is detailed in Table 26.  

K	ൌ	2.6002	x	ሺQ/24ሻ‐0.0628	

Where  K	–	hourly	factor  

Q	–	Daily	supply	amount	

Table 26.  Hourly factor for Battambang 
Description Phase I (2020-2025) Phase II (2026-2040) 
Total daily water demand 47,585 m3/d 78,865 m3/d 

Hourly factor: K 1.61 1.56 

 

6.5.3 Pipe design criteria 
71. The pipe design is based on a 20 year project design period, providing pipes of sufficient 

diameter to convey 2040 water demand. Two hydraulic modelling scenarios (EPAnet) have 
been developed: Scenario 1 from year 2020 to 2025 (Phase I), and Scenario 2 from year 
2026 to 2040 (Phase II). 

72. Pipelines can be divided into raw water pipe, clear water main, main distribution pipeline, 
secondary distribution pipeline, and house connections. Under the preliminary design, only 
layouts of raw water pipeline and main distribution pipelines are considered. The secondary 
distribution and house connection pipelines will be addressed in the detailed design stage 
following full topo survey and detailed resettlement studies. 

73. The most popular pipe material used in urban water supply in Cambodia is the cost-effective 
high density polyethylene (HDPE) for all distribution networks including trunk lines. HDPE is 
rigid and tough and it has better stress crack resistance and higher impact resistance than 
Polyvinyl Chloride (PVC). Fewer joints are required for HDPE pipe, so longer lengths can be 
laid at one time as compared to uPVC. For the pumped raw water pipeline, ductile cast iron 
[...]
stone pavement, rip-rap, wooden stakes or sheet piles). 

80. The intake structure has been sized for the full 2040 capacity, and reserved space for 
additional future pumps and associated equipment has been included. The main design 
elements of the intake are ; 

 The intake structure dimensions are 13.40m x 12.95m x 15.70m deep  
 The pump room dimensions (W*L*H) are 9.60m x 13.30m x 6.00m. 
 RC roof slab shall be provided. 
 Travelling crane shall be installed for pump lifting. 
 A full geotechnical soil investigation is required around the intake site. 
 Support for the pipe entry and multi-level access platforms with access ladders are to be 

installed. 
 Screens for the inlet pipe shall be installed. 
 A generator room is to be constructed adjacent to the pump room. 
 A RC concrete ramp and steps should be provided if necessary. 
 A drainage sump is required. 
 

81. A typical section of the proposed intake structure is shown in the figure below.  



Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 49 

 

Figure 16.  Typical intake structure 

 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 50 

 

7.1.2 Intake Pumps 

7.1.2.1 Intake Pumps for 2025, (Q=50,000m3/d) 
 
82. The total capacity of pump intake is Qp = 50,000 m3/d, ie 2,083m3/hr or about 579 l/s with 24h 

operation. The number of pump units was determined as 3 duty pumps plus 1 standby pump, 
each with capacity Qp = 193 l/s.  

Diameter of suction pipe  
83. From pump calculations included in Annex 2, the diameter of the suction pipe is approximately 

400mm with a water velocity of 1.54m/s. 

Diameter of discharge pipe 
84. The diameter of the discharge pipe (short length of pump outlet inside pump chamber) is 

approximately 350mm with water velocity 2.01m/s. The downstream raw water transmission 
main pipe is calculated as having diameter 710mm with velocity 1.79m/s. 

Pumping Head  
85. The pumping head is the sum of the static head, entry losses, friction loss in the suction pipe, 

discharge losses, and other loss from fittings as described in equation below:  

௧ܪ ൌ ௦௧௧ܪ  ݄௧  ݄௦  ݄ௗ ݄ ௧ܪ ൌ ௦௧௧ܪ  ݄௧  ݄௦  ݄ௗ ݄ 

Ht = 16.68 + 0.006 + 0.082 + 15.887 + 0.944 = 33.6m. 

The total dynamic head (Ht) has been rounded to 35m; see detailed calculation in Annex 2. 

Pump type selection  
86. The total dynamic head required is over 10m (Ht = 35m). A vertical turbine pump is designed 

for this higher suction lift and an example layout is shown in Figure 16. The motor sits on top 
of the well, with the impellers at the bottom connected by a long vertical shaft. 

87. Both vertical turbine pumps and submersible pumps were presented as options for the intake 
pumps at the DFR Workshop. MIH commented that submersible pumps are not to be 
considered due to previous problems experienced by various waterworks (spare parts not 
available easily). The existing water intake pumps under the JICA 2 project are vertical turbine 
pumps, and waterworks officials are hesitant to use different types of pumps both to maintain 
familiarity and for ease of sourcing spares and maintenance.  

88. Horizontal split-casing pumps have been considered as an alternative. They may be easier to 
maintain, but do not currently exist in the Cambodian water sector and are not suitable for 
pumping with high suction lift.  

89. JICA Phase II booster pump systems are already utilizing a Frequency Inverter system for 
energy savings and to improve efficiency. Under this subproject the variable frequency 
inverter (VFI) system will also be adopted in all of the pumping systems.  

 
 
  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 51 

 

Figure 17.  Typical Vertical Turbine Pump arrangement 

 

7.1.2.2 Intake Pumps for 2040, (Q=30,000m3/d) 

Diameter of suction pipe  
90. From report pump calculations in Annex 2, the diameter of the suction pipe (DCI) is 

approximately 400mm with water velocity 1.38 m/s. 

Diameter of discharge pipe 
91. The discharge pipe (short length of DCI pump outlet inside pump chamber) diameter is 

approximately 350mm with velocity 2.01 m/s. The downstream raw water transmission main 
pipe (DCI) has diameter calculated at 560mm with velocity 1.72m/s. 

Pumping Head  
92. The pumping head is the sum of the static head, entry losses, friction loss in the suction pipe, 

discharge losses, and other loss from fittings as described in equation below:  

௧ܪ ൌ ௦௧௧ܪ  ݄௧  ݄௦  ݄ௗ ݄ 

The total dynamic head (Ht) has been derived and Ht = 38m.  

See detail calculations in Annex 2 

Pump type selection  
93. For the same reasons described before, the vertical turbine pump is selected. Table 27.  

summarizes the intake pump characteristics for 2025 and 2040. 

  



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 52 

 

 

Table 27.  Summary of intake pump capacity and characteristic 
Description Year 2025 Year 2040 

Total pump capacity 579 l/s 347 l/s 

Total pump head Ht = 35 m Ht = 38 m 

Pump type 
Vertical Turbine with variable 

speed drive 
Vertical Turbine with variable 

speed drive 

Number of pump 
3 duty and 1 standby; 

capacity 193 l/s each pump 
2 duty;  

capacity 231 l/s each pump 
Total power required 270kw 180kw 

Column/suction pipe (DCI) Φ400 mm Φ400 mm 

Discharge pipe (DCI) Φ350mm Φ350mm 

Main pipe (DCI) Φ710mm, L = 5000m Φ560mm, L = 5000m 

Transformer 22KV/0.4KV, 3 phases 4 
wire, Outdoor Type 

500kVA 315kVA 

Generator 400 V/230 V, 3 phases 4 
wire, 50Hz, Silent Type 

380kVA 275kVA 

MV Pole Concrete for Incoming 
Overhead Line 22KV 

2-pcs ; Voltage=22KV ; AL-150mm2 

 

7.1.2.3 Sump Drainage pump for 2025 & 2040 
 

94. The capacity required for sump drainage, during intake sump maintenance, is approximately 
43.6 l/s (157m3/h) for both 2025 and 2040. The number of pumps selected is 1 duty only. The 
total pump head is about Ht = 18m. The diameter of discharge pipe is calculated as 150mm. 
The power required is 11kw. The sump pump will be utilized only during maintenance/ 
dewatering of the intake chamber. Therefore the required capacity will not change over time.  

 
 

7.2 Water Treatment Plant 
 

95. The required design capacity of the proposed WTP has to provide both sufficient water to 
serve the JICA Phase II coverage area after year 2019, and to provide additional capacity for 
the proposed extended coverage area under this project to 2025. However, the full required 
“Phase 2” WTP capacity to 2040 has also been calculated in order to reserve enough land for 
2040 water demand horizon. 

96. The WTP has 2 trains and is proposed to normally run 24 hours. As its is currently the 
practice in Cambodia, during times of maintenance that require a partial shutdown, for 
example when desludging a sedimentation tank, one train can be temporarily shut down, and 
either half of the peak WTP capacity delivered within expected water quality standards, or full 
flow delivered to a lower quality. Media messages would need to be used to inform the public 
during these temporary shutdowns, which typically take less then 48 hours16. In addition, the 
maximum WTP flow (which includes a 1.2 peak day factor) is 47,858m3/d for 2025, and has 
been rounded up to 50,000m3/d. This allows for an additional 2,142m3/d buffer during 
maintenance shutdowns.   

                                                      
16 This is commonly done in Phnom Penh and Provincial towns when temporary works that disrupt the 
water supply service are being carried out. 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 53 

 

97. Table 28. below summarizes the preliminary design dimensions of the different structures 
proposed for detailed design and construction at the WTP site. 

98. The chemical dosing system uses aluminum sulfate for coagulant, lime for pH and alkalinity 
adjustment, and chlorine (powdered or granule sodium hypochlorite) for disinfection. Figure 
18. presents the proposed WTP layout.  

99. Powdered sodium or calcium hypochlorite are proposed for chlorination. The existing older 
central WTP already uses this. The newer WTP recently constructed under JICA Phase II 
utilises a gaseous chlorine system under a negative pressure, but this carries a safety risk for 
the WTP and surrounding community, and is not available in Cambodia. All gas refills and 
spare parts must be imported.  

100. Replacement of gaseous chlorine systems in WTP’s across Cambodia was a key 
recommendation of the 2013 PPTA for the Urban Water Supply & Sanitation project17 , due to 
the failure of all gas chlorine system installed under a previous 2006 ADB implementation 
project18. It is not known why it has been installed under JICA projects. 

101. There have been some reported difficulties with using powdered source chlorine – dust and 
blocking of dosing lines – but these can be easily mitigated by enforcement of good operating 
practices like wearing masks, eye protection and gloves, and by having outlet pipes from 
mixing and constant head tanks at least 20cm above the tank base, to ensure settled 
insoluble residual matter does not enter the dosing pipelines.   

102. The total land requirement is approximately 1.31 ha for WTP Phase-I (including service 
building and workshop), with a further 0.51 ha required for WTP Phase-II. A 2.4 ha parcel of 
land has been committed. 

103. The preliminary layout of the proposed WTP is shown on Figure 18. The two proposed 
phases of the WTP are shown in the layout: Phase 1 is drawn with solid-line and Phase 2 in 
dash-line. The service building, pump station, chemical/workshop building, and other items 
common to both phases are included in Phase 1 construction.  

 

                                                      
17 ADB PPTA: TA-8125-CAM 
18 Metering & dosing equipment corroding and being repaired with hazardous “home made” temporary 
fixes. 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 54 

 

 

Table 28.  Preliminary design of WTP Phase 1 
Facility Component 

Water 
Treatment 
Plant  

Receiving Well 
 

Reinforced Concrete Structure 
Internal Dimension: (2.00 m width x 5.25 m length x 4.45 m depth) x 2 units 
Volume: (V=46.7 m3) x 2 unit,  

Rapid Mixing Tank Reinforced Concrete Structure Gravitational force mixing using a weir 
Internal Dimension: (2.00 m width X 3.00 m length X 3.81 m depth) x 2 units 
Volume: (V=22.9 m3) x 2 units 

Flocculation Basin Reinforced Concrete Structure 
Slow Mixing Method: Vertical channel bands flocculator  
Internal Dimension: (7.10 m width x 5.90 m length x 4.70 m height) x 8 units

Sedimentation Basin Reinforced Concrete Structure  
Horizontal-Flow Sedimentation Basin 
Supernatant Collecting System: Collecting Trough + Submerged Orifice 
Internal Dimension: (7.10 m width X 30.00 m length x 4.12m average depth) 
x 8 units 

Rapid Sand Filter Reinforced Concrete Structure 
Internal Dimension: (3.50 m width X 9.10 m length) x 12 units 
Filter Sand Thickness: 100-120 cm 
Underdrain System: Porous Filter Bed Method 
Backwash: 20m/h with 5 min with air + 10 min with air and water + 10 min 
with water) 

Clearwater 
Reservoir 

Reinforced Concrete Structure using Flat Slab Structure  
Volume: V= 12,800 m3  
Water Depth: H= 4.30  
Internal Dimension: (16m width x 40m length x 5m height) x 4 units 
Chlorine dosing weir at inlet 

Backwash 
Wastewater Basin 

Reinforced Concrete Structure 
Volume: 230 m3  
Internal Dimension: (4m width x 11m length x 5.5m height + 2.70m depth) x 
6 units 

Sludge Drying Bed 
(Lagoon) 

Reinforced Concrete Structure  
Area: 1,950 m2  
Quantity: 3 

Chemical Feeding 
Facility 

Chemical storage room, mixing tanks and constant head tanks. 
  

 Standby  
Generator 

600 KVA (Soundproof type, Equipped with Internal Water Tank)  

 Administration and 
service Building 

Reinforced Concrete Structure,  
Total Floor Area: 590 m2 
Customer service and laboratory, administration and technical services, 
meeting and staff rooms 

 



Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 55 

 

Figure 18.  Preliminary layout of the proposed WTP site (Phase 1 & 2) 

 



 

Appendix H1 Preliminary Engineering Design Report - Battambang Water Supply Subproject 
Preliminary Design 

 

 

 

 

TA-8556 REG: Supporting the Cities Development Initiative for Asia—Prefeasiblity  
Study andPrelimimary Engineering-PWSSP (47285-001) Page 56 

 

7.3 Distribution System 
7.3.1 Clear water Reservoir Preliminary Design 
 
104. The clear water reservoir capacity was calculated considering the hourly peak demand, which 

is 1.62 and 1.56 in year 2025 and 2040 respectively. Usually the peak hours occur between 
6:00-8:00AM and 5:00-8:00PM, coinciding with beginning and end of school hours and 
working hours in Cambodia. Three hours' storage for the clear water reservoir is proposed for 
each phase. The volume requirements of the clear water reservoir are described in Table 29.  

Table 29.  Sizing of the clear water reservoir 
Specifications Phase I (2020-2025) Phase II (2026-2040): 

Additional storage 
to Phase I 

Hourly water demand (m3) 50,000/24=2,083 30,000/24=1,250 

Hourly peak 1.61 1.56 

Retention time (hour) 3 3 

Stored water volume when WTP not 
operating (m3) 

 6,249 3,750 

Absorb peak hourly flow (m3/d) 3 x (3,354 - 2,083) = 
3,813 

3 x (1,950 - 1,250) = 
2,100 

Total storage required (m3/d) 10,062 5,850 

Note: The clearwater reservoir is an underground reinforced concrete structure 

 

7.3.2 Pump characteristics for Clearwater pumping  
 
105. The capacity of the required booster pumps need to be designed to meet peak day and peak 

hourly demand. Two phases of the project have been planned and the two scenarios 
hydraulically modelled. Based on the EPAnet model results, the capacity of the booster pump 
can be described as follows: 

 Phase 1 (Year 2020-2025) : 
Booster pump at WTP requires capacity of 3,192 m³/h or 887 l/s, and total head 25m (26m 
for pump selection)  

 Phase 2 (Year 2026-2040): 
Booster pump at WTP requires total capacity of 5,159 m³/h or 1,433 l/s, and total head 50m 
(51m for the pump selection) 

106. Vertical in-line centrifugal pumps are the type of pump commonly used for distributing potable 
water to consumers in Cambodia. A packaged booster system is proposed for use at the 
WTP. The package booster system is factory designed for optimized pumping and simplified 
installation (smaller footprint, easy to install, lower installation cost, one electrical connection, 
no shaft/coupling alignments/adjustments, and integrated variable speed control). Figure 19.  
shows a typical arrangement of such booster system. The benefits of a packaged booster 